MERCURY (+-200 [EFI]]
Serial Mbr Range: 0100361 THRU 00333333 (USA)

¥ CLINDER BLOCK. AMD EMD CAPS

| A

Ref |Clazs|Part Description Qt Comment Foolnote &
2 16 7E175| STUD, POWERHEAD 3 [1-7/8")
3 16 EVOES| STUD, PO'WERHEAD 2 [5-1/2")
3 16 78438 STUD, POWERHEAD 2 [6-3/4")
4 17 20033 DOWEL PIM, LOCATING 2
5 17 E7296| DOWEL PIM, CYLINDER BLOCK| 2
f 27 11338 GASKET, SEALING 2 2
7 42243|COVER, STARTER MOTOR [UPPI|1
a2 10 73IERY| SCREW.COVER TO CRAMNKCAY 2 [1-1/2")
3 13 26993 LOCKWASHER, STARTER MOT| 4
10 76867 COVER, STARTER MOTOR [LO1
11 10 770BS| SCREW. COVER TO CRAMNKCAY 2 2"
12 19 892801 PLUG, CUPPED 2
12 23 93448 BUSHIMG 1
13 a4 28807A20| CABLE ASSEMELY, COVER 1
14 10 EE717|SCREW, CRANKCASE CYLIMDER| & [3-1/4")
14 10 74824| SCREW, CRANKCASE TO CYLINL B [1-1/4")
15 1159 96084 1|END CAP ASSEMEBLY [UFFER] |1
16 25 54029) "O"RING. END CAP 1 2
17 Kl 934596| ROLLER BEARIMG, EMD CAP |1
18 26 41953 0OIL SEAL, EMD CAP 1
19 10 E3034| SCREW, UPFER EMD CaF TO Cv|4
20 10 24220|5CREW, SET - CYLINDER BLOCE| 2 [3/1E"
21 22 38407 | PLUG 1 CYLINDER BELOCE, [(WATER JACI
22 16 15094 | 5TUD, FLy'wHEEL COVER TO Cy|1 [1-7/8")
23 16 18093|5TUD, FL'v"wHEEL COVER TO BF| 2 1"
24 23 E7263|SPACER, FLYwWHEEL COVER STI)1
25 12 49227 1|'WaSHER, FLYWHEEL COVER ST\ 6
26 12 72761 '"WASHER, FLYHWEEL COVER ST|3
27 11 73651 |MUT, FLY"WHEEL COVER STUD |3
28 42248|BRACKET, FLY"WHEEL COVER |1
29 10 43668 | SCREW, BRACKET TO CRANK.CA| 2 [3/4"]
a0 1156 78094 1|END CAP ASSEMBLY [LOWER] |1
£l 25 E2700) "0"RING, EMD CAP (3 3/4" 1.D. |1 2
£ 26 41953 OIL SEAL, EMD CAP 2
33 10 Z8E3E| SCREW, LOVWER END CaP TO C4 [3/4"]
3 13 26992 | LOCKWASHER, LOWER EMD Cal| 4
Ca] 10 E4022|SCREW, ADJUSTIMG - CYLINDEF|1
36 11 4015 | MUT, JAk - ADJUSTIMNG SCREW |1
a7 26852 | CAP, NYLOM - ADJUSTING SCRE'|1
1

ACTOD

Il WY =]




